SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 70MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

_ Limit Checd

RefLevel 40.00dBm  Offset 10.50 d8.

Mode Auto Sweep

s6L
Count 100/100
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262GHz 10005 pts 7.5 ML/ 2.795 GHz
::15 G}:. 6104 pts. 1 MHz/ 2.566 GHz 2 Result Summa;
esult Summa
220 GHz 2690 GHz 100.000 ki 266175 GHz -2.07 dBm -32.07 dB
2475 GHz 2490 GHz 1.000 MHz 248093 GHz -31.19dBm -6.19dB 2690 GHz 2691 GHz 1000 MHz 2.60009 GHz 31.56 dBm 2156 dB
2.490 Gt 2.495 Ghir 1.000 Mz 2.49488 GHz -24.18 dBm -11.18 dB 2691 GHe 2695 GHz 1,000 MHz 2.69108 GHz X
2495 Gtz 2.496 GHz 1.000 MHz 249599 GHz -26.02 dBm -13.02 dB 3695 Ghiz 3760 GHe 11000 MH: 270707 GHz
2496 GHz 2566 GHz 100000 kiz 255500 GHz -1.82 dBm -31.82dB 760 cr 3705 orte 1000 M 276013 GHz
10:37:24 AM  07/25/2023 10:38:23 am 07/28/2023

FR1 n41/70MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 10.50 B

Ref Level 40.00dBm  OMfset 10.50dB.

Mode Auto Sweep

6L

10:38:02 AM  07/25/2023

10:38:39 A 07/25/2023

Made Auto Sweep 6L
ot i Count 100/100
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2.475 GHz 6104 pts 1 MHz/ FETTT | r—
2 Result Summar
3 2620 GHz 2690 GHz 100.000 kHz 2.65409 GHz -1.64 dBm -31.64 dB
2475 GHz 2.490 GHz 1.000 MHz 249025 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69008 GHz -22.42 dBm -12.42 dB
2490 Gtz 2495 Gta 1,000 Mtz 249463 Ghz 2691 GHz 2695 Gz 1,000 Mz 269122 GHz -21.38 dBm 113848
2495 Ghr 2.496 Gz 1.000 Mz 209596 GHz 2655 GHz 2760 GHz 1.000 MHz 269541 GHz -31.05 dBm -18.05 dB
2.496 GHz 2.566 GHz 100,000 kiz 255286 GHz 2760 GHe 2795 GHe. 1.000 MHz 276032 GHz 43,43 dBm 1843 dB
[ .
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samonas. FCC RADIO TEST REPORT Report No. : FG380307

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.50 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 10.50 d8. Mode Auto Sweep seL

Count 100/100 Count 100/100
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Zar3GH: 104 pts 101 MHz/ 23766H2 [ 3 Resutt Summa
2 Result Summa
2610 GHz 2690 GHz 100.000 kHz 265140 GHz 2.25 dBm -21.75dB
2475 GHz 2.490 GHz 1.000 MHz 248031 GHz -27.20 dBm -2.20 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz -20.78 dBm -10.78 dB
2490 GHz 2495 GHz 1.000 MHz 2.49494 GHz -19.66 dBm -6.66 dB 2691 GHz 2.695 GHz 1.000 MHz 269117 GHz -20.97 dBm -10.97 dB
2495 Gtz 2.496 GHz 1.000 MHz 249599 GHz -21.14 dBm -8.14 dB 3695 GHr 3710 GHe 1,000 MHz 269502 GHz -32.43 dBm 19.43 dB
2496 GHz 2576 Ghz 100,000 kliz ZE55ITBHE ALK 2 2770 GHz 2795 Gz 1.000 MHz 277002 GHz -43.94 dBm -18.94 dB
ey DN 5T fey
10:43:28 AM  07/25/2023 10:50:03 AM 07/25/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 80MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

RefLevel 40.00dBm  Offset 10.50 d8.

Mode Auto Sweep

s6L

Count 100/100

10:44:03 AM  07/25/2023
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2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHz 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
2 Result Summa
2610 GHz 2.690 GHz 100.000 kHz 2.64512 GHz 0.73 dBm -29.27 dB
2475 GHz 2490 GHz 1.000 MHz 247903 GHz -26.11 dém 2690 GHz 2691 GHz 1000 MHz 2.60009 GHz 2291 dBm 1291 dB
2,490 Gz 2495 GHz 1.000 MHz 209473 GHz -22.23 dBm 2691 GHz 2695 GHz 1.000 MHz 269188 GHz -22.39 dBm -12.39.d8
2,495 GHz 2496 GHz 1.000 Mtz 2.49596 GHz -22.88 dBm 2,695 GHz 2770 GHz 1.000 MHz 2.71140 GHz -31.01 dBm -18.01 dB
2.496 GHz 2.576 GHz 100,000 kiz ZEGEVE BHE T aBT 2770 GHz 2795 Ghz 1.000 MHz 2.77019 GHz 4000 dBm -19.00 8

10:49:27 AM  07/25/2023

Ready

Channel power -25dBm > -29.57Bm (PASS)

RefLevel 3000 dBm  Offset 105008 = RBW 10kH:
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2 Result Summar Mone
Tl (Ref} 1.000 MHz -29.57 dBm
Tx Total -29.57 dBm

11:48:02 MM 07/25/2023

Read
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 80MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 10.50 0B Made Auto Sweep

6L

Count 100/100

il

2 Result Summal

2.475 GHz 2.490 GHz 1.000 MHz 2.48340 GHz -26.43 dBm
2,490 GHz 2,495 GHz 1.000 MHz 249481 GHz -18.88 dBm
2,895 GHz 2,49 GHz 1.000 MHz 2.49596 GHz -22.18 dBm
2,496 GHz 2576 GHz 100,000 kiz 256063 GHz 0.19 dBrm

{

20

10 dir

o \ 4 5 t o

PRI i e A T Jupielest e TR T

10 i !
T

50

2.475 GHz 6104 pts. 10.1 MHz/ 2.576 GHz

10:44:37 AN 07/25/2023

s6L
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RefLevel 40.00dBm  Offset 10.50 d8. Mode Auto Sweep
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2 Result Summa:
2610 GHz 2690 GHz 100.000 kHz 263817 GHz -0.57 dBm -30.57 df
2690 GHz 2691 GHz 1.000 MHz 2.69003 GHz -21.85 dBm 119548
2691 GHz 2.595 GHz 1.000 Mz 269107 GHz 22.22 dBm -12.2248
2695 GHz 1710 GHz 1.000 MHz 2.69832 GHz -32.94 dBm -19.94 dB
2770 GHz 2.795 GHz 1.000 MHz 2.77028 GHz -43.95 dBm -18.95d8
Readdy T =

10:48:52 AM  07/25/2023

Channel power -25dBm > -30Bm (PA

SS)
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2 Result Summar None
Tal [Ref) 1,000 MHz -30.00 dBm
Tx Toral -30.00 dBm

11:47:01 B 07/25/2023

Read
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FR1 n41 / 80MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.50 0B Made Auto Sweep saL RefLevel 50,00 dBm  Offset 10.50d8. Mode Auto Sweep seL
Count 100/100 Count 100/100
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? Limit Cheek o
Phss Line _SPURIOUS_LINE_x85_0q2 Phss
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2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 101 M2/ 2576 GHz
2 Result Summal

2610 GHz 2.690 GHz 100.000 kHz 2.63109 GHz -0.14 dBm -30.14 dB
2475 GHz 2.490 GHz 1.000 MHz 248023 GHz -26.24 dBm -1.24 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69002 GHz -24.75 dBm -14.75d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -24.05 dBm -11.05 dB 2.691 GHz 2695 GHz 1.000 MHz 269113 GHz -24.77 dBm -14.77dB
235 Gtz 249 Ghz 1.000 Mtz 2.49599 GHz -23.53 dBm -10.53 dB 3695 Ghiz 2790 GHz 1,000 MHz 2.69536 GHz 3230 dBm 1930 dB
2.496 GHz 2576 GHz 100,000 kiz 257318 GHz -1.28 dBm L 2770 GHz 2795 Ghz 1.000 MHz 2.77021 GHz 4401 dBm -19.01 d8
ey NN oU0UN ey .
10:45:12 AM  07/25/2023 10:48:17 A 07/25/2023

Channel power -25dBm > -29.82Bm (PASS)
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2 Result Summar Mone
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Ready o s =5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 80MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

RefLevel 40.00dBm  Offset 10.50 d8.

Mode Auto Sweep

s6L

10:45:49 AM 07/25/2023

Mode Auto Sweep saL
Caunt 1007100 Count 100/100
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- Limit Check 55
Line _SPURJGUS_LN 2 phss . Line _SPURIDUS_LINE_x85_0¢2
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251GHz 70005 pts 8.5 MHz/ 2.795 Gz
2.475 GHz 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
2 Result Summa
2 2610 GHz 2690 GHz 100.000 kHz 266971 GHz -2.01 dBm -32.01 dB

2475 GHz 2.490 GHz 1.000 MHz 247974 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz -25.50 dBm -15.50 dB

2490 GHr 2495 GHr 1.000 MHz 249499 GHz 25691 GHz 2695 GHz 1.000 MHz 2.69105 GHz .

2495 GHe 2,496 GHz 1.000 MHz 249599 GHz 3695 GHr I710GHe 1,000 MHz 269757 GHz

2.496 GhHz 2576 GHz 100,000 kHz 254663 GHz 2770 GHz 2.795 GHz 1.000 MHz 2.77011 GHz

10:47:41 AN 07/25/2023

FR1 n41/80MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 10.50 B Made

Auto Sweep

SGL
Count 100/100

Ref Level 40.00dBm  OMfset 10.50dB.

1 Spurious Emissions

Line _SPURIOUS_LINE_ABS_0q2

Mode Auto Sweep

6L

Count 100/100

10:46:26 AM  07/25/2023

10:47:02 A 07/25/2023
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2.61 GHz. 10005 pts 18.5 MHz/ 2.795 GHz
2475 GH: 6104 pts 10.1 MHz/ 23766H2 || 3 pegute Summa
2 Result Summar
2 25610 GHz 2690 GHz 100.000 kHz 264508 GHz 110 dBm 311048
2475 GHz 2.490 GHz 1.000 MHz 248349 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz .23.57 dBm -13.57dB
2,490 Ghx 2495 GHz 1.000 Mt 2.49481 GHz 2691 GHz 2.695 GHz 1.000 MHz 2.69113 GHz 22.90 dBm -12.90 dB
2,495 GhHr 2496 GHz 1.000 MHz 249600 GHz 2695 GHz 2770 GHz 1.000 Mz 270027 GHz 31.36 dBm -18.36dB
2.496 GHz 2576 GHz 100.000 kHz 257206 GHz 2770 GHz 2795 GHz 1,000 MHz 2.77124 GHz 4411 dBm 1911 dB
Ready junasaini) s
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

RefLevel 40.00dBm  Offset 10.50 d8.

Mode Auto Sweep

s6L

Count 100/100

10:50:45 AM  07/25/2023

Limi ch " Limit Check 55
Line phss Line _SPURIOUS_LINE_x85_0q2
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26GHz 10005 pts 19.5 M/ 2.795 GHz
2.475 GHz 6104 pts. 11.1 MHz/ 2.586 GHz 2 Result Summa;
2 Result Summa
3 2600 GHz 2690 GHz 100.000 ki 2.64896 GHz
2475 GHz 2.4%0 GHz 1.000 MHz 249037 GHz 2690 GHz 2691 GHz 1.000 MHz 269002 GHz
2,490 Gz 2495 GHz 1.000 MHz 209497 GHz 2691 GHz 2695 GHz 1.000 MHz 269192 GHz
235 Gtz 249 Gte 1.000 Mtz 2.49599 GHz 3695 Ghiz T80 GHe 11000 MH: 268502 GHz
2496 GHz 2,586 GHz 100,000 kHfz 254262 GHz 2780 GHz 2.795 GHz 1.000 MHz 2.78132 GHz

10:57:51 AM 07/25/2023

FR1 n41 /90MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

Ref Level 40.00dBm  OMfset 10.50dB.

Mode Auto Sweep

6L

Count 100/100

10:51:1% AM  07/25/2023

10:57:15 A 07/25/2023

Limit Chesi PRSS Lirait Chech =
Line _SPURJOUS. 2 phss . Line _SPURIDUS_LINE_x85_0¢2
30 dBm- T SPURIOUS_LINE_ABS_002
0 20
10 di
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2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
Zar3GH: 104 pts 1.1 MK/ 2386612 [ 5 Resutt Summa
2 Result Summa
2.600 GHz 2.690 GHz 100.000 kHz 2.64104 GHz 0.21 dBm -29.79 dB
2475 GHz 2.490 GHz 1.000 MHz 249033 GHz -28.21 dBm -3.21 dB 2690 GHz 2,691 GHz 1.000 MHz 2.68007 GHz -24.32 dBm -14.32d8
2490 Gtz 2495 GHz 1.000 MH: 2.89495 GHz -21.87 dBm -8.87 dB 2681 GHz 2695 Ghz 1.000 Mz 2.69100 GHz -23.73 dBm -13.73d8
2,495 GHz 2496 GHz 1.000 Mtz 2.49599 GHz -21.22 dBm .22 dB 2.695 GHz 2.780 GHz 1.000 MHz 2.69630 GHz -33.05 dBm -20.05 dB
2856 GHz 2586 GHz 100,000 kHz 257505 GHz 0.82 dBm 2918 dB 2780 GH 2795 GHe. 1,000 Mis 278072 GHz 4038 dBm 19.3848
Ready (m & Readly rnnnnnnil 2 e
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380307

FR1 n41 / 90MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Made Auto Sweep saL RefLevel 50,00 dBm  Offset 10.50d8. Mode Auto Sweep s6L
Caunt 100/100 Count 100/100
1 Spurious Emissions
Limi Limit Check 55
Line _SPURJOUS LN

ne _SPURIOUS_LINE_485_0d2 phss

30 dBor- i.”"l"FIIT‘UG LINE_ABS_002
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26GHz 10005 pts 19.5 M/ 2.795 GHz
Zar3GH: 104 pts KL 7] 2386612 [ 5 Resutt Summa
2 Result Summa
2600 GHz 2690 GHz 100.000 ki 264262 GHz -0.89 dBm -30.89 dB
2475 GHz 2.490 GHz 1.000 MHz 248932 GHz -2.65 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68007 GHz 26.40 dBm 16.40 dB
2,490 GHz 2,495 GHz 1.000 MHz 249479 GHz .85 dB 25691 GHz 2695 GHz 1.000 MHz 269122 GHz 27.12 dBm 171248
2495 Gtz 2436 GHe 1.000 MHz 2.49596 GHz -9.93 dB 3695 Ghiz 3780 GHe 1,000 MHz 269553 GHz 32,97 dBm 1957 dB
2496 GHz 2586 GHz 100,000 kHz 254896 GHz L7 o 2.780 GHz 2795 Ghz 1.000 MHz 2.78009 GHz 4034 dBm 1934 dB
R (I o Read) jnasssnn & 0
10:51:54 AM 07/25/2023 10:56:39 AM 07/25/2023

FR1 n41 / 90MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

10:52:55 AM 07/25/2023

Mode Auto Sweep sGL RefLevel 20.00d8m Offset 10.50 d8 Mode Auto Sweep S6L
Caunt 100/100 Count 100/100
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10 dBy
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R E——
50
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
::15 G:‘l. 6104 pts. 11.1 MHz/ 2.586 GHz 2 Result Summa;
esult Summa
3 2.600 GHz 2.690 GHz 100.000 kHz 2.64460 GHz -1.41 dBm -31.41d8
2475 GHz 2490 GHz 1.000 MHz 248130 GHz 2690 GHz 2691 GHz 1000 MHz 2.60002 GHz 26.13 dBm 1613 dB
2430 Gt 2495 Gtz 1,000 Mz 249490 Ghz 2691 GHz 2685 Gz 1,000 MH: 269122 GHz 24.27 dBm -14.27dB
2495 Ghr 2.496 Gz 1.000 Mz 249600 GHz 2695 GHz 2.780GHz 1.000 MHz 2.69901 GHz 34.88 dBm -21.88dB
2.496 GHz 2.586 GHz 100.000 kHz 2.56146 GHz 2780 GHz 2,795 GHz. 1,000 MHz 2.78080 GHz _44.39 dBm 1539 dB

10:56:04 AM  07/25/2023
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FR1 n41 / 90MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.50 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 10.50 d8. Mode Auto Sweep seL

Caunt 1007100 Count 100/100
1 Spurious Emissions
- Limit Check 55
Line _SPURJOUS_UN Phss . Line _SPURIDUS_LINE_x85_0¢2 Phss
30 dbm—————— sPORIBUS_LINE_ABS_002 I
20 20
10 dir
a 0 dBnr T
" okl oy bttt Mg m sk
{a) A bty o kosn i L et bl B it s et e || (AR gt L “fwd'mrw" T
10 T ¥ L ait AR R L i A e T ’1'1 il ‘

Ul
, ) N
40 dBr + 4 Wt

2.6GHz 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 111 M2/ 2 586 GHz
2 Result Summal

2.600 GHz 2.690 GHz 100.000 kHz 2.6b695 GHz -3.75 dBm -33.75dB
2475 GHz 2490 GHz 1.000 Mz 2481 23 GHz -31.02 dBm 2690 Gz 2691 GHz 1,000 Miz 269003 GHz -28.93 dBm 1853 dB
2490 GHr 2495 GHr 1.000 MHz 249494 GHz -25.98 dBm 25691 GHz 2695 GHz 1.000 MHz 2.69104 GHz -28.38 dBm -1838d8
2,495 GHz 2.496 GHz 1.000 Mtiz 2.49600 GHz -26.62 dBm 2,695 GHz 2,780 GHz 1000 MHz 270717 GHz -34.72 dBm 21.72dB
2496 GHz 2.586 GHz 100,000 kHz 2.56641 GHz 361 dBm 2780 CHe 3795 CHy 1000 M 378039 GHz 44,30 dBm 1940 dB

Ready Read inananni =

10:53:31 AM  07/25/2023 10:88:22 aM 07/28/2023
FR1 n41 /90MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
Reflevel 4000 dBm  Offset 105008 Mode Auto Sweep saL Reflevel 4000dBm Offset 10500 Mode AutoSwesp saL

Count 100/100 Count 100/100
1 Spurious Emissions

Line _SPURIOUS_LINE_ABS_0q2

30 dBm JUS_LINE_ ABS_002
20 0

10 dbi

0 0 dBny

e Lt Pisormspafisessaim e i et || | el et AR

7 W b
40 dBnr T P
O
50
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2475 GH: 6104 pre 1.1 Mia/ 2586 GH1 || 3 Rasult Summa
2 Result Summar
2 2600 GHz 2690 GHz 100.000 kHz 264585 GHz -1.52 dBm 315248
2475 GHz 2.490 GHz 1.000 MHz 2.489 68 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68003 GHz <21.15 dBm -11.15d8
2490 GHz 2.495 GHz 1.000 Mitx 2.49496 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69108 GHz -25.23 dBm -15.23 dB
2495 GHe 2496 GHz 1.000 MHz 249598 GHz 2695 GHz 2780 GHz 1.000 Mz 269587 GHz -33.59 dBm 2059 dB
2.496 GHz 2.586 GHz 100.000 kHz 254307 GHz 2.780 GHz 2795 GHz 1,000 MHz 278146 GHz 4454 dBm 1954 dB
[ ] o

10:54:08 AM 07/25/2023 10:54:44 AM 07/25/2023

TEL : 886-3-327-3456 Page Number 1 A8-73 of 79
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Nultiv Spe
Ref Level 40.00dBm  Offset 10.50 06 Made Auto Sweep £

RefLevel 40.00dBm  Offset 10.50 d8. Mode Auto Sweep

1 Spurious Emissions

Check
SPURJOUS_LINE_ABS_0q2

s6L

Count 100/100

Count 100/100
Limit ChecY Lu
N 2 il
zn
10 db
1 o Mt e g s MR R PR T
WS e (Y ee e |
[
I,
50
2475 GA: 6104 pis 2.1 MHz/ 2,596 GHz

2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.48287 GHz -24.86 dBm 0.14dB
2,490 GHz 2.495 GHz 1.000 MHz 249499 GHz -19.69 dBm -6.69dB
2,495 GHz 2496 GHz 1.000 Mtz 2.49599 GHz -20.70 dBm -1.70 dB
2,496 GHz 2.596 GHz 100000 kitz 2.502 18 GHz 134 dBm -28.66 dB

L [T Tose:

10:58:32 AM  07/25/2023

-~ CAT ey
Y

I\M%

11:05:87 AM  07/25/2023

40 dBrr
b,

259 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:

2590 GHz 2690 GHz 100.000 kHz 261826 GHz 1.07 dBm 93d

2690 GHz 2691 GHz 1.000 MHz 2.69002 GHz 24,47 dBm 14.47 dB

2691 GHz 2.595 GHz 1.000 Mz 269102 GHz 23.44 dBm 13.44 dB

2695 GHz 21790 GHz 1.000 MHz 2.69555 GHz 34,07 dBm 21.07 dB

2.790 GHz 2.795 GHz 1.000 MHz 2.79098 GHz -45.04 dBm .04 di

Readdy T =

Channel power -25dBm > -28.64Bm (PASS)

Ref Level 50.00dBm  Offset 105008 & RBW 10kHz SGL
- At 3008 ® SWT 100w & VBW 30kH:  Mode Sweep Count 100/100
30 dBem 1 t Wi
20
10 dir
o
10
-20
-30
CF 2.48287 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
Tal (Ref) 1.000 MHz -28.64 dBm
Tx Total -28.64 dBm

11:40:46 BM 07/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A8-74 of 79




samonas. FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 10.50 06 Made Auto Sweep £
Count 100/100

T L e s ek Tk bl
¥ T T

3RS e,

50

2.475 GHz 6104 pts. 121 MHz/ 2,586 GHz
2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.48333 GHz -24.95 dBm 0.05dB
2,490 GHx 2,495 GHz 1.000 MHz 2.494 87 GHz -20.71 dBm -1.71 dB
2,895 GHz 2,49 GHz 1.000 MHz 2.496 00 GHz -21.36 dBm -8.36 dB

2496 GHz 2596 GHz 100.000 kHz 258543 GHz -0.92 dBm -30.92 dB

10:59:30 AM  07/25/2023

RefLevel 40.00dBm  Offset 10.50 d8. Mode Auto Sweep

1 Spurious Emissions
Limit Cheek
Line _SPURIOUS_LINE_ABS 042

SPORIGUS_LINE_ ABS_002

20

s6L
Count 100/100

m\mﬁ- Al e T e e

=S —

11:05:22 AM  07/25/2023

40 dBrr +
PUPVIVPUPUUN B
259 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:
2590 GHz 2690 GHz 100.000 kHz 262661 GHz -0.32 dBm -30.32 df
2690 GHz 2691 GHz 1.000 MHz 2.69008 GHz -27.18 dBm -17.18d8
2691 GHz 2.595 GHz 1.000 Mz 269151 GHz -26.90 dBm -16.90 d8
2695 GHz 21790 GHz 1.000 MHz 271572 GHz -31.91 dBm -18.91 dB
2.790 GHz 2.795 GHz 1.000 MHz 2.79129 GHz -34.89 dBm -19.89dB
Readdy T =

Channel power -25dBm > -28.53Bm (PASS)

RefLevel 3000 dBm  Offset 105008 = RBW 10kH: 6L

- A 3048 SWT 100w & VBW 30kK: Mode Sweep Count 100/100
1ACLR 1R Avg

30 dBm T i Hi

M heom AL

CF 2.48333 Ghz 1001 pts 200.0 kz/ Span 2.0 MHz

2 Result Summar Mone
Tl (Ref} 1.000 MHz -2853 dBm
Tx Total 2853 dBm

09:26:28 MM 07/27/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A8-75 of 79




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 100MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

2 Result Summal

2.49003 GHz
2.49457 GHz
2.49597 GHz
254770 GHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2.495 GHz
2496 GHz
2596 GHz

1.000 MHz
1.000 MHz
1.000 Mtz

100,000 kHz

Mode Auto Sweep s6L
Count 100/100
Limi
Line _SPURJOUS LN
30 dBew
20
10 dir
a
" g e v il Ve “WFM‘WAJ« s ’”"";
|
rr
50
2.475 GHz 6104 pts. 12.1 MHz/ 2.596 GHz

-2.00 dB
-8.93 dB
-9.21 dB

-32.45 dB

11:00:05 AM  07/25/2023

RefLevel 40.00dBm  Offset 10.50 d8.

1 Spurious Emissions
Limit Check
e _SPURJOUS_LINE_ABS_

BiRiBUS_LNE_ABs 002

Mode Auto Sweep seL

Count 100/100

20

0 dBor

T sk

\M‘“‘*"‘m

40 dBrr
| “’W-h..‘_
259 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:
2590 GHz 2690 GHz 100.000 kHz 264590 GHz
2690 GHz 2691 GHz 1.000 MHz 269017 GHz
2691 GHz 2.595 GHz 1.000 Mz 269121 GHz
2695 GHz 21790 GHz 1.000 MHz 269773 GHz
2.790 GHz 2.795 GHz 1.000 MHz 2.79033 GHz
11:04:48 AN 07/25/2023

FR1 n41 / 100MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Auto Sweep

6L

Count 100/100

et

e kb

ey P g Mo AN Pl

L‘I

2.475 GHz
2 Result Summal

6104 pts 121 MHz/

2.475 GHz 2490 GHz 1.000 MHz 2.49007 GHz
2.490 GHy 2.495 GHz 1.000 MHz 2.09457 GHz
2,495 GHz 2.496 GHz 1.000 MHz 2.49596 GHz
2.496 GHz 2596 GHz 100.000 kHz 258928 GHz

2,596 GHz

-9.60 d
-9.72 dB
-31.38 dB

11:00:40 AM  07/25/2023

Ref Level 40.00dBm  OMfset 10.50dB.

Mode Auto Sweep sl

Count 100/100

RS N|me\w At [

.

11:04:13 A 07/25/2023

40 dBr T
e U SRR ASI—
2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:
2590 GHz 2,690 GHz 100.000 kHz 2.667 74 GHz -1.89 dBm -31.89d8
2690 GHz 1691 GHz 1.000 MHz 2.69003 GHz -26.99 dBm -16.99 dB
2691 Ghiz 2695 GHz 1,000 MHz 269101 GHz 28.37 dBm -1837 d8
2,695 GHz 2.790 GHz 1.000 MHz 269716 GHz -37.09 dBm -24.09 dB
2.790 GHz 2.795 GHz 1.000 MHz 2.791 64 GHz -45.07 dBm 20,07 dB
fety F

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A8-76 of 79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n41 / 100MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Limi

Line _SPURJOUS_UN

Mode Auto Sweep

6L

Count 100/100

2 Result Summal

2.475 GHz 2.490 GHz 1.000 MHz 2.48235 GHz -28.
2,490 GHz 2,495 GHz 1.000 MHz 249497 GHz 2.
2,895 GHz 2,49 GHz 1.000 MHz 2.496 00 GHz -22.4
2,496 GHz 2596 GHz 100,000 kiz 256193 GHz EY

30 dBor-
20
10 dr
o
BVRROOR, UL VTP YL a7 i el MUt e M it L b
10 ITRRFETe e T T
R
\
T
}
-50
2.475 GHz 6104 pts. 12.1 MHz/ 2.596 GHz

11:01:16 AM  07/25/2023

RefLevel 40.00dBm  Offset 10.50 d8.

Mode Auto Sweep

s6L

Count 100/100
1 Spurious Emissions
Limit Cheek 55
e _SPURIOUS_LINE_ABS 002
SPORIGUS_LINE_ ABS_002
20
0 dBnr T T
Y
oA VA oy
!
40 dBrr M T
A WUPRORI B
239 Ghz 70005 pts 20,5 MHz/ 2.795 Gz
2 Result Summa:
2590 GHz 2690 GHz 100.000 kHz 262076 GHz 3,10 dBm -33.10d8
2690 GHz 2691 GHz 1.000 MHz 269002 GHz 28.98 dBm -18.98 dB
2691 GHz 2.595 GHz 1.000 Mz 269136 GHz 28.77 dBm -18.77d8
2695 GHz 21790 GHz 1.000 MHz 269759 GHz 35.44 dBm 224048
2.750 GHz 2.795 GHz 1.000 MHz 2.79025 GHz -45.04 dBm -20.04 dB
Ready T =
11:03:35 AN 07/25/2023

FR1 n41/100MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 10.50 B

Made Auto Sweep

SGL

Count 100/100

fr oMo,

R LI,
skt

Ot L s Al
}

ik g

2.475 GHx

2 Result Summa:

6104 prs

izl

2.475 GHz 2490 GHz 1.000 MHz 2.49019 GHz -28.77 dBm
2.490 GHy 2.495 GHz 1.000 MHz 2.49490 GHz 2413 dBm
2,495 GHz 2.496 GHz 1.000 MHz 2.49596 GHz 23.02 dBm
2.496 GHz 2596 GHz 100.000 kHz 257923 GHz -3.48 dBm

MHz/

2.596 GHx

11:01:55 AM  07/25/2023

Ref Level 40.00dBm  OMfset 10.50dB.

1 Spurious Emissions

Mode Auto Sweep

6L

Count 100/100

i
JUS_LINE_ABS_002
20
0 dBnr 1 T
" 4 b Wi,
FAWHM" - B i
IM
40 dBnw MM
2.58 GHz. 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summai
2.590 GHz 2,690 GHz 100.000 kHz 2.64555 GHz -1.33 dBm -31.33d8
2690 GHz 2691 GHz 1.000 MHz 2.69002 GHz -23.50 dBm -13.50 dB
2691 GHz 2695 GHz 1.000 MHz 2.69113 GHz 24.79 dBm -14.79 dB
2,695 GHz 2.790 GHz 1.000 MHz 269531 GHz -30.77 dBm -17.77dB
2.790 GHz 2.795 GHz 1.000 MHz 2.79042 GHz -44.91 dBm -19.91 d8

11:02:57 A 07/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG380307

SPORTON LAB.

Conducted Spurious Emission

FR1 n41 /10MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

6L Ref Level 30.00dBm  Offset 10.50 08 Mode Auto Sweep 6L

Ref Level 30.00dBm  Offset 10.50 dB Mode Auto Sweep
Count 100/100 Count 100/100

1 Spurious Emissiens
Limit Ched e
Line _SPUR|OUS_LINE_ABS_0d2 P Line _SPU

lous_Line_ass_oda

UNE | ABS_00Z UNE | ABS_002

40 40
e TN T P— A e T e

. e ‘e, — e Q I
&0 60
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.48513 MHz -48.95 dBm -23.95 dB 30,000 MHz 1.000 GHz 1.000 MHz 33.75781 MHz -49.07 dBm -24.07 dB
1.000 GHz 2475 GHy 1.000 MHz 247297 GHz -49.25 dBm -24.25dB 1.000 GHz 2475 GHz 1.000 MHz 222634 GHz -49.55 dBm -24.55 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.88501 GHz -50.02 dBm -25.02 dB 2.795 GHz 3.000 GHz 1.000 MHz 295079 GHz -50.00 dBm -25.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48625 GHz -45.56 dBm -20.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50545 GHz -45.39 dBm -2039dB
7.000 GHz 10,000 GHz 1,000 MHz 7.842 26 GHz -45.66 dBm -20.66 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.497 38 GHz -45.57 dBm -20.57 dB
10,000 GHz 14,000 GHz 1.000 Mz 1089891 GHz -47.71 dBm -22.71d8 10.000 GHz 14.000 GHz 1.000 MHz 1094731 GHz -47.81 dBm -22.81 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.13919 GHz -47.63 dBm -22.63 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.74353 GHz -47.61 dBm -22.61 dB
18000 GHz 37000 GHz 1000 MHz 22.20391 GHz -43.33 dBm 1833 dB 18000 GHz 27.000 GHz 1.000 MHz 22.17962 GHz -43.57 dBm -18.57 dB
oy R e sesty N

02:15:41 P 07/25/2023 02:14:09 P 07/25/2023

Highest Channel

6L
Count 100/100

Ref Level 30.00dBm  Offset 10.50 dB Mode Auto Sweep

1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2

INE | ABS_007

-40
» P - e T AT A

30.0 MHz 70008 pts 2.7 GHa/ 27.0GHz

2 Result Summan)

30,000 MHz 1000 GHz 1.000 MHz 35.69733 MHz
1.000 GHz 2475 GHy 1.000 MHz 233989 GHz
2.795 Gz 3.000 GHz 1.000 MHz 2.98824 GHz
3000 GHz 7.000 GHz 1,000 MHz 6.486 65 GHz
7.000 GHz 10,000 GHz 1,000 MHz 7.49400 GHz
10,000 GHz 14,000 GHz 1.000 MHz 1093491 GH2
14.000 GHz 18000 GHz 1,000 MHz 16.77272 GHz
18000 GHz 37000 GHz 1000 MHz 22.15397 GHz

02:13:13 P4 07/28/2023

TEL : 886-3-327-3456 Page Number 1 A8-78 of 79

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FG380307

Frequency Stability
Test Conditions FR1 n41 (P1/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0043
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0004
PASS
-10 Normal Voltage 0.0000
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0034
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A8-79 of 79

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG380307

FR1n70

Peak-to-Average Ratio

Mode FR1 n70/ 15MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.50 5.88 6.48 6.64 PASS
Mode FR1 n70/ 15MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.26 PASS
TEL : 886-3-327-3456 Page Number : A9-1 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n70/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Reflevel 000 0B Offset 29008 = AnBW 20 MHz

Oftser
Meas Time 6.5 ms

29008 = AnBW 20 MHz

Ref Level 30,00 aBn
3008

st 3008 Meas Time 65
1E - - 1E - -
1E- 1E-
e
1 1
1t 1t i
L
1 : 1 "
i

| i

|7 17025 GHr Miean Pur + 0,00 d8 | | |GF1.7025 Gh R Mean Pur + 10,00 d8

2 Result Summa Samples: 130000
- 22.51 dBm 29.68 dBm 717 dB 23448 454 8 5580 66.dB.

L1 1
2 Result Summa Samples: 130000
- 23.41 dBm 29.29 dBm 588 dB 146 dB 34448 45048 518

09:11:08 MM 09/01/2023

09:11:31 MM 09/01/2023

16QAM

64QAM

Ref Level 30,00 aBn

Reflevel 3000dDn  Offset 29008 = AnBW 20 Mz Offict 29000 = AnBW 20 Mz
it 5008 Mess Time 6.5 ms it 5008 Mess Time 6.5 ms
1 CCoF 152 view [Ill1 cCOF 152 View
1E e 1E e
1E 1E
<
1 1
1E 1E =
! =

1E - 1E T

e 5

|

|G 17025 GHz Mean Pur+ 200048 | | [GF1.7025 GHz Miean Par + 20.00 48

2 Result Summa Samples: 130000
- 22.52 dBm 30.42 dBm 7.91dB 286 dB 51048 64848 734d8

2 Result Summa Samples: 130000
- 22.45 dBm 30.81 dBm 8.36dB 282 dB 524 dB 6.64d8 7.26 dB

o ]

©5:11:53 AM 09/01/2023

Measuing, &

©9:12:15 AM  09/01/2023

256QAM

Reflevel 3000dBm  Offset 20008 = AnBW 20 MHz

3008 MessTime 55 ms

|G 1.7025 Ghz Mean Pur + 20.00d8

2 Result Summan Samples: 130000
= 20.70 dBm 28.51 dBm 7.81dB 282 dB 496 dB 6268 734d8

[ ]

©9:12:38 AM  09/01/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A9-2 of 24



samonas. FCC RADIO TEST REPORT Report No. : FG380307

26dB Bandwidth

Mode FR1 n70 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.24 9.83 14.65
Mode FR1 n70 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.45 5.36 10.21 10.25 15.49 15.55
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.39 5.32 10.25 10.27 15.55 15.44
TEL : 886-3-327-3456 Page Number : A9-30of 24

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n70/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

0
o !
(CF 17025 GHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 1.703618 GHz 19.17 dBm ndB 260 dif

m 1 1,699 883 GHz 655 dBm nd8 down BW 5.24 MHz

i 1 1705117 GHe 661 d8m QFactor 3254

mm

08:41:12 AM 03/01/2023

FR1 n70/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

= 3035 SWT 1,01 ms ® VBW 300 kHz _Mode Auto Sweep - an 5008 SWT_1.01ms = VBW 300kHz _Mode Auto sweep
[ ] 488 dlim [ ] 5.13 dlim
1.702450 00 G4 170256000 GH
0 0
10 . 10
o o +

4 - = 20 gy ]
(ARG ot pte Gz Span 10.0 Mis | (17025 Gz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble

M 1 1.70249 GHz 14.88 dBm ndB M 1 1.70256 GHz 15.13 dBm ndB

m 1 1638 793 GHe 11.05 dbm B down B m 1 169978 Gz 10388 dbm el domn BW

n 1 1705187 Gz 11.33 dm QFactor n 1 1705137 Gz 1033 dbm @Factor
08:42:01 AM  09/01/2023 08:42:43 M 05/01/2023

RefLevel 3000 B Offeet 2008 KW 100KHz RefLevel 3000 B Offeet 2008 KW 100KHz
- an 3008 SWT 1.01ms ® VW 300kt Mode Auto Sweep - an 3009 SWT 101 ms @ VW 300kz _Mode Auto swesp
1 Fraquency Swaep
Wil = W) 1318 d8m
1,708 13800 G2 170355300 G2
2 2
o / ~ o oem e
o - o
) S -
2 s || gy e
(ARG ot pte Gz Span 10.0 Mis | (17025 Gz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble

M 1 1.704138 GHz 1542 dBm ndB 260 dbl M 1 1.703558 GHz 1314 dBm nd8

n 1 1699813 GHz 1047 dBm ndB down BW 5.39 MHz n 1 1699833 GHz 12.76 dBm el down BW

n ' 1705207 Gz 1054 dém QFacor 3159 n ' 1705147 Gz 1233 dim @ Factor

08:43:36 AM 03/01/2023

08:44:25 AM 03/01/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A9-4 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n70/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 0.00cHm  Offset 290 = RBW 200 kHz

1.01 ms & VBW 1 itz Mode Auto Swesp

mifi)

40 dir
50 doim
CF 17025 GHz. 1001 pts. 0 MHz/ Span 20,0 MHz
2 Marker Table
Ml 1 1.704 738 GHz 18.23 dBm ndb 260 dB
n 1 1.697 445 GHz 813 dBm ndB down BW 9.83 MHz
7 i 1,701 275 GHe 12 diim Gfactor 1734

02:26:32 PM 12/15/2023

FR1 n70/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 0.00cHm  Offset 290 = RBW 200 kHz
- A W SWT 101 ms * VBW

1 Frequency Sweep

14z Mode Auto Sweep

Ref Level 30.00cHm  Offset 2.90dB = RBW 200 kHz
- A 3048 SWT 101 m: = VBW i Midz_Mode Auto Sweep

02:26:43 PM 12/15/2023

il il
o 0
20 20
R N Y PPN USRI SPPSITN PRI BN N e T o A B
1038 et 1038 oD & A
| ) / \
o v o v
e J \
i \ i
i ',‘
vy Al I, FE )
T UPray | | By ;
0 dm 0 dm
&0 dbm &0 dbm
CF 17025 GHz. 1001 pts. 0 MHz/ Span 20.0 MHz | | [CF1.7025 GHx 1001 pts. 0 MHz/ Span 20,0 MHz
2 Marker Table 2 Marker Table
Ml 1 1.705817 GHz 15.32 dBm ndb 260 dB M 1 1.705117 GHz 15.02 dBm ndb 26.0 dB
m 1 1,647 445 GHz -10.09 dBen. ndB down BW 10.21 MHz " 1 1697 325 GHz 1.21 dBen ndB down BW 10.25 MHz
o i 1707655 G ‘1038 48 QFster 1671 o i 1707575 GHie 2186 b QFsaer i65s

02:26:45 PM 12/15/2023

64QAM

256QAM

Ref Level 0.00cHm  Offset 290 = RBW 200 kHz
- A W SWT 101 ms * VBW
1 Frequency Sweep

14z Mode Auto Sweep

Ref Level 30.00cHm  Offset 2.90dB = RBW 200 kHz
- A 3048 SWT 101 m: = VBW i Midz_Mode Auto Sweep

1 Frequency Sweep
Wil 1508 o) Wi
7053970 Ghs b

20 20

10 derv ; S 10 derv e

o T o

i 3,
1
B !
A o e
i e VL J M,
PO T e e Skl 1 SN

40 dBom 40 dBom

60 dBo 60 dBo

CF 17025 GHz. 1001 pts. 0 MHz/ Span 20.0 MHz | | [CF1.7025 GHx 1001 pts. 0 MHz/ Span 20,0 MHz
2 Marker Table 2 Marker Table

02:26:57 PM 12/15/2023

M 1 1.705397 GHz 15.08 dBm db. 26, M1 1 1.705177 GHz 1255 dBm ndD 26048

T 1 1687405 GHz 1047 4B ndB down BW 10.25 MHz T i 1697345 GHz 14,33 dbm B down BW 10.27 MHz

n 1 1.707 655 GHz 1113 dBm Qfactor 1668 n 1 1707615 GHr 1400 diim Qfactor 1660
] y . e

02:27:04 PM 12/15/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n70/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 0.0008m  Offset 290 & REW 300 kHz

- an 30d8 SWT 101 ms ® VEW 1 MH: Mods Auto Sweep
IR 1900 cBm
o8 4670 G|
2 - .
o f X
0 2 T
i i
10 dBm T .y
|
50 dBam
17025 6H 1001 pts X Span 30.0 MHz
2 Marker Table.
M 1 1.705 467 GHz 19.00 dBm ndB. 260 dBl
n 1 594798 Gie 558 dBm B dowm B 14,65 MHz
12 1 1.709 453 GHz £.72 dBm G Factor 1164

03:07:23 MM 09/01/2023

FR1 n70/ 15MHz / CP OFDM / Middle Channel / Full RB

QPS

K

16QAM

Ref Level 0.0008m  Offset 290 & REW 300 kHz

Ref Level 30.0008m  Offset 2.90dB = RBW 300 kiz

03:09:54 AM  09/01/2023

03:10:43 AM 09/01/2023

= an 3008 SWT 101 ms ® VBW 1 MH: _Mode Auto Swesp = an 3048 SWT 101 ms  VOW 1 MHz Mot Auto Smesy
1 Frequency Sweep
Wi Wil 1555 dem
08 08 4370 Ghe
2 2
T N B L Al VN B e TV, SRS Y
o - o 4 \
[ | | |
o o
/ ! i "
10 b . i : 10 dbr i
g, s by
s i S L .
e Wbt 8 —— A T —
40/
50 dn 50 dn
17025 6 1001 pts W/ Span 30.0 Mz | | [CF1.7025 6Hz 1001 ps 0 M2/ Span 30.0 MHz
2 Marker Table 2 Marker Table
[l 1 1.705107 GHz 1587 dBm ndb. 2608 [l 1 1.705437 GHz 1555 dBm ndb. 2608
n 1 1,694 768 GHz .73 dim ndB down BW 15.49 MHz n 1.694 708 GHr B8 dBem ndB down BW 15.55 MHz
n 1 1.710 262 GHz 593 dim GQfactor 1100 n | 1710262 GHe 10.41 3B G factor 10956
- N B Mo mnmn B
09:08:18 M £9/01/2023 05:09:06 AM  09/01/2023
RefLevel 3000 dBm  Offsed 290 = RBW 300 ke RefLevel 3000 B Offset. 230 dB = RBW 300 ke
= an 3008 SWT 101 ms ® VBW 1 MH: _Mode Auto Swesp = an 3048 SWT 101 ms  VOW 1 MHz Mot Auto Smesy
1 Frequency Sweep 1 Frequency Sweep
W0l 1574 8
704580 Ghe
2 2
R U FRUSSTN RPN YN N b
o o e -
o i \ N / \
T N ] i
10 dm T e 3 10 dm I A
My, / \ -
v T K NP
sl ™ -
50 dor 50 dn
17025 5k 1001 pts 0 b/ Span 30.0 Mtz | [ (¢F 1.7025 Gt 1001 prs 0 b/ Span 30.0 Wiz
2 Marker Table 2 Marker Table
[l 1 1.704598 GHz 15.74 dBm ndb. 2608 [l 1 1.705047 GHz 13.78 dBm ndb. 260d8
n 1 1,694 768 GHz -10.78 dBm ndB down BW 15.55 MHz n 1694828 GHr -12.72 dBem ndB down BW 15.44 MHz
n 1 1710322 GHz 9,98 dfm GQfactor 10956 n | 1710262 GHe 12.32 dbm G factor 1105
- N B Mo mnmn B

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG380307

Occupied Bandwidth

Mode FR1 n70 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.52 8.94 13.49
Mode FR1 n70 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.55 453 9.30 9.31 14.16 14.16
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.52 451 9.32 9.30 14.19 14.18
TEL : 886-3-327-3456 Page Number 1 A9-7 of 24

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT Report No. : FG380307

FR1 n70/5MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- A SWT 1,01 ms © VBW 300z Mode Auto Sweep
"
e
170361900 GHe
» -
n T P i
10 7
B /
7 T
~
[ARITHT 001 prx [T Span 10.0 Wiz
2 Marker Table
W 1 1.703618 GHz 18.75 dBm Oce 4525520123 MHz
m 1 1700231 2 GHz 1250 dim Occ s Centroid 1.702 491573 Gz
n 1 1.704 756 7 GHz 11.01 dBm Oce Bw Freq Offset 6.027 268625 kHz

08:40:53 AM 03/01/2023

FR1 n70/5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o | - i ]

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz RefLevel 30,00 dBn  Offset 25048 = REW 100kHz
SWT 101 ms = VBW 300ktz _Mode Auto Sweep - SWT 101 ms = VBW 300kHz _ Mode Auto Sweep
h

08 o | |20 s Sy
ARG 001 prs O W/ Span 10.0 MHz || [CF 17025 Gz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 1.70288 GHz 1437 dBm [ 4559908417 MHz M 1 1.701 581 GHz 14.95 dBm [T 4530514251 MHz

n 1 1700228 GHa 831 dbm Occ B Centroid 1702501813 GHz n 1 17002104 GHz 5.28 dim Occ B Centroid 1702475661 GHz

n i 17047839 Gz 624 b O B Freq Offset 3913421 686 kHz n i 17047409 Gz 10.22 dim Occ B Freq Offset 24338621 836 kHz

Eee. ] 15 kel [ | o,y SUED

0B:41:42 MM 09/01/2023 08:42:29 MM 09/01/2023

64QAM 256QAM

v - s B v - o B

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- an 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - A 3009 SWT 101 ms @ VW 300z Mode Auto swesp
Bandwidth Bandwidth
0. 0. Y
oS L

[ARITHT 001 prx [T Span 10.0 iz || (67 1.7025 GHe 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table

W 1 1.700572 GHz 15.15 dBm Oce 4521677835 MHz W 1 1.703 548 GHz 13.19 dBm Qcc B 4516120863 MHz

m 1 17002336 GHz 931 dim Occ s Centroid 1.702 494 97 Gz m 1 17002225 GHz 611 diim Oce B Gentroidd 1.702 480579 Gz

n 1 1.704 7552 Gz 983 dim Occ B Freq Offset 5,603 345 505 kb n 1 1.704 7386 Gz 745 diim Occ B Fre Offset 19421 041 224 kb

08:43:17 MM 03/01/2023 08:44:06 AM 03/01/2023

TEL : 886-3-327-3456 Page Number 1 A9-8 of 24
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n70/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

LS s Aspiin A
® :
|
: ]
]
T Y AW

(ARG Tt S Sz
2 Mok T

[ 1 1.700042 GHz 17.87 dBm Oce iw B.947542332 MHz

N i V697825361 TS dim D Centroid 170225961 Gt

n 1 1.706 773 4 GHz 11.88 dBm Oce Bw Freq Offset -200.385 958 533 kHz

08:58:13 AM 03/01/2023

FR1 n70/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz
= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Oceupiad Bandwidth

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

= an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep

1 Oceupiad Bandwidth

o A S A o 3 i
{ |
0. - 0.
/ /
: . i
L J
'
oo N7 mopin ]
17025 GHe 001 e 0 Mz Span 20.0 MHz || [CF 1.7025 GHz 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 1.703999 GHz 1234 dBm Occ Bw 9.305665 267 MHz mi 1 1.70246 GHz 11.97 dBm Oce B 9.315139732 MHz
n 1 1,697 8328 GHa 7.72 dim Oce B Centroid 1702485 621 GHz n 1 1,697 817 1 GHa 538 dim Occ B Gentroid 1702474 704 GHz
n 1 1.707 1385 Ghz 673 dbm Oce b Freq Offset 14378754 489 khiz n 1 17071323 G 456 dbon Occ Biw Freq Offser 25,295 702 002 khiz

08:59:03 AM 05/01/2023

08:59:50 AM 03/01/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 29048 = RBW 100 kHz
- 3000 SWT1.01ms ® VBW J00kHz _ Mode Auto Sweep
| Occupied Bandwidth

ultiView Spactrum
RefLevel 30,00 dBm  Offset 29048 = RBW 100 kHz

- 3000 SWT 101 ms  VBW 300kt Mode Auto sweep

| Occupied Bandwidth

o f o i
/ /
/ /
[ o VA e s LT P,
- .

GiTos e 001 prs ST Span 200 Wz || (GF 7023 G 001 prs o/ Span 20.0 Nz
2 Marker Table 2 Marker Table

Wi i 1705317 Gz 1280 dBm [ 9321075295 MHz Wi i 1705437 Gz 9.92 dBm Oce e 9.30052596 MHz

n 1 116578329 Gtz 5.1 dim Occ i Centroid 1702431 867 Gz n 1 116578346 Gha 517 dbm Orc B Gentroid 1.702 484893 Gz

o ' 1707 154 Gz 555 dim OB Freq Offset 6533 428 734 bz o ' 1707 135 2 Ghe 668 dBm Occ B Fren Offsec 15,106 731 313 ke

09:00:37 MM 03/01/2023

09:01:26 AM 05/01/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A9-9 of 24



ssamanas. FCC RADIO TEST REPORT

Report No. : FG380307

FR1 n70/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 300008 Offser 29000 © RBW 300 kitz

= A 305 SWT 101 ms & VBW 1 Mz Meode fuio Sweep
h
. 7054370 GHe
e PSSP USRI, S i
i 1
T Iy
i. \
10 1
40
50,
&0,
|G 17025 Gh 7001 pts 0 M/ Span 30.0 Mirz
2 Marker Table
M1 1 1.705437 GHz 19.89 dBm ‘Oce Bw 13492822097 MHz
m 1 1,695 3769 6tz 1372 dBm Oce B Centroid 1.702 123342 Gz
hr! 1 1.708 8698 GHz 1380 dbny Occ B Freq Offset 376,658 383 099 khiz

©09:07:10 MM 05/01/2023

[

FR1 n70/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 300008 m  Offset 29008 = REW 300 kiz
- an 3045 SWT 101 ms ® VBW 1Mz Mode futo Swesp

Ref Level 300008 m  Offset 29008 = REW 300 kiz

3008 SWT 10118 ® VBW 1 Mode puito Sweep

2 Marker Table

705 1370 6He 5974350 04z
20 diim-
| \
/ Y
10 . -
W
20 27
7 o,
o™ ]
3b.
40 40
50, 50,
&0, &0,
|G 17025 Gh 7001 pts 0 M/ Span 30.0 Wiz | | [GF17025 Gz 7001 pts 0 M/ Span 30.0 Mirz

2 Marker Table

M1 1 1.705137 GHz 15.77 dBm Oce B 14.164256 721 MHz M1 1 1.607 495 GHz 15.43 dBm Oce B 1416665441 MHz
bl 1 15954148 GHz 10.79 diiey Oce Bw Centroid 1702496 961 Gz n 1 16953901 GHz 11,17 dBm Oce Bw Centroid 1702 473 445 Gz
T 1 17095791 GHz 1145 dBen Occ Bw Freq Offset 3038744 011 kHz T 1 1.709 5568 GHz 1149 dBen Occ Bw Freq Offset 26554753 198 kHz

©09:07:55 MM 05/01/2023

[

©9:08:47 AN 09/01/2023

64QAM

256QAM

Ref Level 300008 Offser 29000 © RBW 300 kitz

-t 3006 SWT 101 ms ® VEW 1 Mz Mode Auto Sweep

RetLevel 300008 OMfsct 29008 = RBW 300 kiz

-t 3006 SWT 101 ms ® VEW 1 Mz Mode Auto Sweep

wifll 1552 cbem wifll 1575 cbem
7051670 GHz 7050870 Gz
20 dom 20 dom
- e . : _— e PUN,Y
‘_‘ |
T |
10 10 .
. )
Ive s
‘ = s » o —
- o S S
El
0 0
50 50
0, 0,
G725 e 001 s -0 Mzl Span 0.0 Mz | [GF7.7025 Gz 001 s -0 Mzl Span 30.0 Mirz
2 Marker Table 2 Marker Table
W 1 1705167 Gz 15.52 dBm Oce B 14.193393 387 MHz W 1 1705087 Gz 13.75 dBm Oce B 14.187 137 442 MHz
L] 1 1,695 409 Gz 11,47 dbim O bw Centrosd 1.702 505 714 Gtz L] 1 16953901 Gz A1 i O bw Centrosd 1.702 483524 Gz
! i 17096024 Gz 1099 dBon Occ Bw Freq Offser 571393358 kHz ! i 1.709577 8 Gz 785 dben Occ Bu Freq Offset 16,075 670522 iz

09:09:34 MM 05/01/2023

[

©09:10:23 MM 05/01/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG380307

SPORTON LAB.

Conducted Band Edge

FR1 n70/5MHz / DFT-S OFDM / PI/2 BPSK
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

| e L]
-

Ref Level 30.00 dBm  Offset 2,50 d8 Mode Sweep SGL Red Level 30,00 dBm  Offset 2,90 dB Made Sweep
Count 100/100 Count 100/100
1 Spurious 1 Spu: Emissions
Lim SPURIOUS UINE- ABS_002
Line _SPURJoUS, RIOUS _LINE_ABS_0d2
0 A 20 ¥
i
[ A
10 1 10 dBm J ; -
]
] { 0 dBmr Lot
1 I
|
. R
1 | IR
1 . T
/ | J
30 / L \ o |
L Anduitoetl Ul ll / \ A ) STV T ",
™ e L kool bt ! [ \ '\u,.LM_L e, e B
VPN Sra—— § / = \-...  E—
0 60 dBr
1.685 GHz 3003 pts 1.5 MHz/ 1.7 GHz 1.705 GHa - 3003 pts 1.5 MHz/ 1.72 GHz
2 Result Summar 2 Result Summa
1685 Gie 1B Gz 1.000 Mz 18 1.705 GHz 1710 GHz 100.000 kHz 1.70964 GHz 2213 dBm -1.87 dB
16946GH 1695 Gtz 50,000 kit 1.69500 GHz 1710 GHe 1711 Gz 50,000 kite 1.71000 GHz -26.01 dBm -13.01 dB
1693 GHe 1700 GHe 100,000 kiie 1e332 6= 1711 GHz 1720 GHz 1,000 Miz 171159 GHz -31.43 dBm -18.43 dB
T

08:34:32 AM 09/01/2023 08:46:56 AN 09/01/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o B
.

Reflevel 30.00dBm Ofset 25008 Mode Sweep s Reflevel 3000d8m  Offset 29008 Mode Sweep
Count 100/100 Count 100/100
1 Sprien 1 Spurious Emissions
Limi PRSS SPURIOUS_UINE: ABS.
Line _sPURJoUS Line ~SPURJOUS_LINE_ABS_0q2
» 0
10 g py e
[ TN ST Ty RESTI MR T oy
| 4
a i T il
l
|| |
i v
ABS_002 | Wi 1
¢ 4| }i20 a ¥
l N Rt e w
30 . / 30 B T e T
e S R TPUPR ———
et LV i
40 dBr———i ouh,
| A0
& 60 dBr
1.685 GHs 3003 ps 1.5 M/ TG || 1705 G FeTTS L T
2 Result Summa: P —
1685 Gt 1694 Ctie 1.000 Mz 169303 GHz -21.79.dBm -8.79 db 1.705 GH 1710 GH 100.000 ki 1.70875 GHz .94 dBm -21.06 dB
1694 Gz 1695 Gz 50,000 ki 169500 GHz -24.12 dBm 11.12d8 170 1710k 20000 ks 171000 GHz 22.99 dBm “9.99 dB
1695 Gltz 1.700 Gliz 100000 kz 165661 Gz 9.20 4B =20.80 B 1711 Gh 1720 GHz 1,000 MHz 1.71100 GHz -26.13 dBm 131348
P

[

08:35:01 AM  05/01/2023 08:47:26 AM 09/01/2023
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